R
s
e

'@ SCALE CA CRUSHERPERFORMANCE WITH REAL ENGINE POWER AND SOUND.

® [UGE 6.5 INCH (165mm) TIRES CLIMB OVER HIGH OBSTACLES AND COPE WITH

- ROUGH TRACKS.
HIGH —GRIP PATTE . b - 5
LING—TRAVEL ALL—INDEPENT ‘?%T SUSPENSIC ‘H DOUBLE WISHBONES

q.-:'

i S

AND DUAL SHOCKS TO SOAK UP THE BUMPS AND KEEP CONTROL. .

® MANY REALISTIC CHROME, NO "A” —FINISH PARTS AND DECORATIV:
SELF— ADHESIVE LOGO D! ECALS FOR SCALE APPEARANCE.

A

% o : _ .
@ TWO—CHA V,/TWO SERVOS, NGINE, RADI RO ST o 7
4N@TINCEUDED) . o :ﬂgl - ] . “

. - .
.

y THE FINEST RADIO CONTROL MODELS

B KIT NO.324 | N




LA R B EREE RN RN EREEEREE R R RN R R N R R R R R R RN R R E N E R R R R RN R R R R R R R R R R E R R R R N R R NN N R N E R NN RN RN NN RN RN RN RN RN NN RN R R R RN E

BEFORE ASSEMBLY

O Read the instruction carcflully,

You can asscmble the kit more casily,
if vou have grasped the general idea

of steps and structure beforchand by
reading it through to the end.

O Check the parts in the kit.

Check to see if all the parts are correctly
bagged as they are listed in the

"Bagged Parts List” (page 3,4) . Your through
understanding of the assembly will enable vou Lo
build the kit without any difficulty.

> Instruction

Check the components in
the kit prior to your
startings of
the assembly.

Bagged Parts
Ast :

)

Any claims {or replacements or refunds for the model in the process
of assembly will not be accepted.

O Learn the marks discribed in the instruction,

— I - Place to put some locktite,

[][ will prevent the screws and nuts to
oint where grease should applied,

get loosen by vibration while running,

I'}

lllll

—<BREASE]

(It will reduce friction are assure
smooth movements,

Steps where vour
particular attention
IS required. ;

O Pick up the correct parts and screw,

O Be well aware of the different types of screws,

b

The difference between the TP Screw  (short form of
sell —tapping screw) and the ordinaly screw is...

Ordinaly Screw (:W
f

jom
™ Some of them
pointed tips, ['ine Thread

[

T

e ~
I'P Screw T
L. * T

Coarse Thread
2Y The kinds of screws which will be used in this instruction,

Bind Screw D Set Screw (@ 280N

Opening
IFlat lHcad "mtufﬂrilriiﬂﬂlﬂllill

% Ilexag{}nalﬁ@m
SCrew
I"lange Cap Screw

Opening
[lexagonal Opening "%

Cap Screw

Compare the shape and size of small ?
parts, such as screws, nuls, and washers, |

O Be sure about the location and direction
of parts Lo install,

Double —c¢heck the location and direction of

parts with the tllustration before installation.
When necessary, assemble the parts themselves
tentatively belore proceeding to the next step.

O Do not tighten the sell —tapping screw
too tight,

Do not use excessive [orce when tightening
the self —tapping screws, or you may strip
the thread in the plastic. It 1s recommended
to stop tightening it when the thread part on the screw goes into the
plastic part and vou feel some resistance from the tightening,

Over tighten may strip the thread in the plastic.

Good O(: T

N 7

’t’\'rf::l:'“-.gX | :

SATELEITERREE A PRV ETEH B ERRDE T R RER | RO TR EERRTERR BRI RRER DRI O TR R R R e O v e e LR L EL PR DR T A REE R LT R R LR L T L R ERR R b L BEE O L LR RRE L RR LR RRRE L PR L OERE | FERE D0 PRE L RRR L LRRE O RRCRL R R R TR PP B L LR LR LR L ORERA PR L R R R

THINGS NEED BESIDES THE KIT

< 2 Channcl Radio System >
% Attention .

Two types of radio control set are on the market, the stick and the steering

wheel type, Choose which ever you like,

STICK TYPE

WIHLEEL

‘s ] e " }:‘
'ransmitter 'Y PE

Switch
¥y -

Battery
Case

¢ Batlery for Radio System)

I“or Transmitter . . .8 pcs,
For Receiver ., 4 pes,

¢Tools Required > Hex Wrench, Grease and Screw Locking Compound
ilips § : arec in the ki
Philips Screw Driver 2 the Kt
e
= _ =

Needle Nose Pliers : =
" 1R, & " S 1 X ‘H 5y >

Box Driver
Me. M5, M4 M3, M2 XNut)

i a—)

( Tor Round Cuttler

=

Sander

Sharp Hobbv

Knile gz ——T\

, I'his servo for steering should be used the high —torque tyvpe,

STELERING

{ Engine »

The following 21 size engines
can be used for this model car.

5—21 RFB ’
ENYA 21 CXL

¢ Things need to start the engine S

- | /
;il,/
1.6V Battery

* Use to heat the glow plug,

'_,.#"

Glow Fuel

Fuel Pump

A

1

*
) : |
el
| 2
|
2V Battery

Glow Plug Battery Cord 1

Plug Wrench Pﬂ!}"‘iiﬂ Micron Line Tape
_ . Paint
N 2 (L:%E to check the \

U \ plug. J )
Rubber N L
Cemoent Tﬂﬂ\f"ﬁfd
g &5

Brush g

Instant = '

Glue D Aw] s

l.lilllIi‘ill.'l.lii..llillill-lilll..'lll.llIl.-l'll-IIIIIIIIIIII"I-.I'II"!‘I.ll.'l.l"'lll..Illlllllll‘l‘l.llllll'...'.I.lli

[ T e Rt LTS T b R R, T ™ STy Ty T oy r—



LIST OF BAGGED PARTS (1)

when looking for a part,

Do not discard until you finish the

@ DO NOT THROW AWAY
A BAG HEADER!!

The header is the only thing to rely upon

Header
I

I WIS e LT

ALWAYS THL BEST

- [

1518 1H1 SAVAY
prpe————tl . L

ey 14 o]
FRR
M YOHA0 OSSO T I
AlWAYS THI BEST

=]

or

—
e

Shock Shaft

assembly,
Bag No. Key # Parts Name Q'ty Step
[ 1 |Shock Piston | B
2 | E Ring (E-2.5) i
3 | Spring Holder
4 | Spring Adjuster
5 | Shock Ring
US-1 6 | Shock Spring
7 | Shock Case 1
8 | Shock End fad
9 | Pressure Top
10 | Shock Cap
fi

181 | Shock Qil

Center Diff, Assembly

Assembly

US-3 Front Gear Box Assembly

Rear Gear Box Assembly

8
16
8
8
8
8
8
8
8
8
8
2
]
]
]
% 12 |Shock Pivot (1) 1 8
* 13« v (2) ] El
* 14 v (3) 1
% 15 # (4) 1
% 16 |Front Body Mount 2
% 17 |Rear # 2 | @
18 | Rear Sus, Holder 1
26 | Rear Sus. Arm 2
27 | Rear Hub (R) ] 4]
% 29 | Upper Sus. (A) 2
* 30 ¢ (B) 4
% 41 |Shock Bush 8 |H©
US-4 43 |¢ 6.8 Ball End 8
Plastic Parts 52 | Hub Carrier(R) 1
53 » (L) 1
57 | Center Diff, Housing (A) | 1
58 » (B) | 1
% 77 |Radio Plate I
% 79 |Servo Fixing Post &
85 |I'uel Tank Pivot 1 13
86 | Bumper ] ] (Cutting)
100 | Servo IFixing Stay (A) ] 16)
101 2 (B) 1 16
133 | Front Sus. Upper Holder ] 6]
136 | Servo Spacer 2 |3
138 | Front Sus. Arm 2
141 | Rear Hub (L) 1 4|
% 144 | Upper Sus., (C) 2
23 |Joint 1
32 | Rear Wheel Shaft 2 | B8
US-5 33 | Swing Shaft 2
34 | Rear Shock Stay ]
35 [¢ 3 X27 Shaft 2 4
36 |$ 3X44 Shalt 4 4
37 |® 4 X77 Shaft 2 | &

Keep it Affix it on the
in the bag, bag with tape.
Bag No, L:Key # Parts Name Q'ty SteE-
39 |¢ 3 Stopper 2
40 | Rear Gear Cover ]
US-5 42 |¢6.8 'Ball 1
55 (M 3 Pivot Ball 4
73 | Tie Rod (A) 1
81 |¢ 8 X16 Bushing 4
* 23 | Joint 1
35 |$ 3 X27 Shaft 2
36 |$ 3 X44 Shaft 4
39 |¢ 3 Stopper 2 _
49 | Front Shock Stay 1
50 | Knuckle Arm (R) 1
e 51 § (L) 1
54 |King Pin 4
55 |M 3 Pivot Ball 4
67 |Front Gear Cover 1
116 | Universal Joint 2
147 |¢ 4 X64 Shaft 2
1 42 [¢6.8 Ball 6 |
44 |¢ 8 Aluminum Collar 2
59 | Disk Brake 1
60 |Brake Pads 2
61 |Brake Cam 1
62 | Brake Stopper 1
63 |Brake Lever 1
64 |Linkage Guide 1
65 | Servo Saver Shaft (A) | 2 |
e . (8) ] Assembly
68 | Servo Saver Spring 1 m
70 | Servo Saver Horn (B) ]
oot 71 ’ (cy |
69 ” (A) ] 11
73 | Tie Rod (A) 2 |
74 v (B) | 11
75 |$ 6 Aluminum Collar 2
82 | Center Shaft 2
84 | Torque Rod Pivot 1
115 | Brake Lining 2
155 |$ 5 X10 Bearing 2
156 |¢ 5 X10Collar 1
157 | Counter Gear 1
158 | Counter Gear Mount ]
158 | Counter Gear Shaft ]
38 | E Ring (E-3) 1 -
US-8 78 | Swikch Boot 1
83 | Mount Plate 2
87 | Manifold 1
88 | Engine Mount 1set




LIST OF BAGGED PARTS (2)

Bag No. |' Kev # [ Parts Name Q'ty Step
| 89 | Fly Wheel 11 1
| 90 |Clutch Pin 2 | Assembly

91 | Pilot Shaft 1 | B
92 | Clutch Shoe 2 14
93 | Clutch Spring 1 Assembly
94 | Clutch Bearing Case ]
95 | Clutch Rollar g | Assembly
9% | Clutch Bell (13T) |1 | ®
102 | Tank Cap 1|
103 | Tank Seal 1
104 | Fuel Tank 1| m
US-8 105 | Aluminum Pipe 1 | M
106 | Rubber Bush 1 |
107 | Fuel Tube 1 16
109 |[Steering Rod 1 | W
110 | ¢ 2 Stopper 5 |M
111 | Engine Control Spring ] i
112 | Linkage Guide (B) 1 | m
139 | Silicone Grease ]
140 | Screw Locking Compound ]

{ 142 LEngine Control Rod 1| 18]
146 | Air Cleaner 1set| Yy
153 | Brake Rod 1 | I

¢ 5X10 Washer 1 | B
¢ 6 X18 Washer 'LT 14
% | Anfenna Pipe ] ]

80 | Strap (L) 1|
98 | Muffler (A) [ |m
99 e (B) 1 | [
108 | Plate Joint |
117 | ¢ 2.6X16 Shaft 4
118 | Wheel Stopper 4
119 [ORing (L) | 4

134 | Strap (M) 3 | B
135 | Rear Shock 1
148 | ¢ 38 Mufflcr Baffle [ [m
151 | Radio Cover )
% 160 | Rear Shock (Plate) ]
% 161 [ IFront Shock (Plate) ] | B
% 162 | Front Grill 1
% 163 | IFront Grill Stopper 2
US-9 % 164 | Headlight Lens (R) 1 | B
% 165 ¢ (L) ]
* 166 | Position Light Lens 2> |
w167 | Door Mirror (R) 1 25
% 168 * (L) ]
% 168 | Door Mirror Stopper 2
%170 | Roll Bar (F) 1 24
171 * (R) ]
* 172 | Roll Bar Back Stay  (R) | 1
* 173 e (L) )
%174 | I'og Light Cover 5
* 175 | IFog Light 1
%176 | Dummy Air Cleancr Cover | 3
% 177 | Dummy Air Cleaner 3
% 178 | Carburetor 1|
179 | Double Sided Tape 1 26)
183 | ¢ 8 X16 \Vasher 4

Bag No. l Ke},-*‘i} Parts ?:*_ame Q'ty| Step
113 | Wheel 4 | @
SR 114 | Tire 4 A 19 N
- | 121 [Body 1
S 143 | Main Chassis 1 )
| 145 | Decal [ 1 | @B
152 | Side Guard 2
INSTRUCTION '80 | Mirror Seal .
| Instruction 1 . —
2 | ERing (E-2.5 | 16 | ©
38 ¢« (E-3) 10 _
97| + (E-4) 1
120 | Wheel Stopper Bolt 4 20
122 | Body Pin 8 | @
184 | ¢ 5 Lock Ring 6
31 _M5X358haf{ 4 | B U
M3X8 TP Bind Screw | 11
M3 X10 ¢ 19
M3 X15 ¢ 10
M4 X15 ¢ 16 L
M4 X20 TP Flat Head Screw 6
M4 X25 ¢ 4
M2.6X 8TP RoundHeadScrewl0
|M2.6X16 - | 2
M2.6X18 4 6
M 3 X12Flat Head Screw 2
M 3 X 18 Round Head Screw| 2 i
US-2 | M 3 X 10 Bind Screw 1
M3 XI15 ¢ 2
| M3 %25 ¢ 2
M4 X8 b b 9o |
M4 X10 ¢ 2
M4 X156 4 10l 2 7l
M3 X10Cap Screw 5
M3XI18 ¢ 10
[ M3X25 . 1
M4 X10 Flange Cap Screw | 4
M3 X 3 Set Screw 11
M4 X12 ’ 4
M5 X4 - 2
M2 Nut ]
M3 Nvlon Nut 12
M3 Flange Nut 10
M4 ¢ 2
M5 ¢ 1
M3 Washer 14
M5 X10 Washer !
M5 X12 v 2
Hexagonal Wrench (1.3) 1
¢ (2) ]
* (2.5) ]
(3) !
( 1 > The key numbers with o indicated the
plastic parts on a runner,
( 2 ) ‘There are spare screws to assemble,




ASSEMBLY OF OIL, SHOCK These parts arc in the bag (US-1) ,

STAGEZ2

! Be careful not to ‘8* Shock End
be tighten too
STAGE | Assemble 8 picces. / g ;

(1> Shock Piston

UL

Don't use
the shaded area.

—— I Shock Shaft

Wrap in paper, and
+ then put shaft,
)

Put in the
E Ring with the

Radio Pincers, \k}
—
CDE;iiiifiii

‘2)E Ring {E2.5) gf(D““ t put a flaw.)

EE

A

7' Shock Case

&

FILLING SHOCK OIL

STAGE |

Pull down the piston to the bottom
and pour oil slowly,

T'hen move Lthe piston up and down
gently to get rid of air bubbles,

" Shock Oil

I"1ll the sylinder
to sightly above
prim,

STAGE4

@ Spring lolder

(6 Rear Shock Spring (Gold)

These parts are in the bag (US—1) .,

STAGEJ

Confirm that it will work
smoothly by moving the
piston up and down,

Q

In the end, tighten d .
it firmly so that the
o1l will not leak out,

STAGE2

Keep the position in the lowest
position and tighten the shock cap
graduary, then excessive oil

will spill over,

¢ Assembly of shock hecadp
@—@ Pressure Top

- —1& Shock Cap

O

Move
smoothly.

O

—5: Shock Ring

*
® Spring tension can be adjusted by high simply
changing the hole position of the spring adjuster.

O

Assemble
8 picces,

O
N‘r\t—\ﬂ"tjm
#,.--aSpring Adjuster

| ﬁ ]t
f i
| ]
i f
| .rj
'l'l.
‘MM-R [f so insert in this
hole,become hard,

[f so insert in this hole,
become soft,




INSTALLATION OF REAR GEAR BOX PARTS  These parts arc in the bag (2, 3.4, 5) .
| This is not for the front. | //_

STAGE ] &
. j.“‘jhm il

¢ Assembly of Upper Roc )

o) g a4y Upper Sus, (A)

Screw in,

@M 5 X35 Shaft =
2 smm [lex Wrench 3 Upper Sus. (B) 9. 5mm |
% Refer to Page 19 (actual size

* Assemble 2 sets for right and left, drawing) .
M3X18 Cap Screw

STAGEz 4 Hcaf" Gear Cover STAGE 3

MAX25TP I'H Screw

3¢ Rear Shqﬂl{ Stay

—

¢ Assemble the left ~
side same as

the right,

* RIGHT *

M4 X 20
: TPI'H Screw /@

18 Rear Sus. Holder R " ‘th?#- (E-2.5) 5 : | ,
= B e / %C F o~ / 0
. M3 Washer I
¥, ' O = qrg
LA
: O

M4 X115
T P Bind Screw

(4pcs.)

L’

Exploded view

on page 18,
Upper and % ',. \
Quter hole, A @ ( EI >
s D2
2% Joint /3/@ .
M5 X4 Set Screw o & |
INSTALLATION OF REAR SUSPENSION For Rear. x0T Bind Screw
ARMS k These parts arc in the bag @ here are 7 holes, e 0
B 2 @ 0
¢

STAGEI (US—2, 4, 5) .
.. Cul the shaded of the rear hub (R) and (L) . ’%@ @

4 — 11 Rear Body Mount

, ~
=
STAGEZ2
% Asscemble the left
side same as
the right,

A RIGHT %

15 ¢ 3 %27 Shalt
27 Rear Hub (R)

39 ¢ 3 5lopper i gt

Inside hole.

a1 . Swing Shaft

'('j':-(-: /
M3x3 &b ‘-15-‘@\

Set Scrow -

37 ¢ 4 X77 Shafll

M4 X12 Set Screw
* I"his is used Lo adjust
the cars ground clearance,
*Let 2mm protrude,

3¢ 8 16 Busing
Inside Hole, 2°E Ring(E-2.5)




O ., A ., ot B
INSTALLATION OF REAR SHOCK {}S;*fgpa;t;;)dw in the bag i S 5% M 3 Pivot Ball
. STAGE2 \ Should not

O mistake, ..
This is not
for the front,

1% Shock Pivot No 4
(the left is Shock Pivot
No.3)

\
— M2.6X18T P
Round Head Screw

S
|:E\\ _‘I__.-F-'@--.-Ai"?ﬁ.ﬂ EE]EI] ¢ Divection of the ball S
(silver)

; I"irst from the back side,
Al 43 ¢6.8 Ball lind S
Rl push in. Have a line,

# First, install
the upper

#1 Shock Bush M3 Nvylon Nut
(on Radio Plate)

STAGE 1

Right

Back

73 Tie Rod (A)

Assembly of the
{ torque rod 2 FFront (

—about dﬂmmw—[
* Install 2 shocks of the lelt side (
R il 5 ) _
the same as right, ( i 5:) SEFEWIiH,

INSTALLATION OF FRONT
GEAR BOX PARTS

M4 x25T P Flat Head Screw

W Pront Sus. Upper Holder
These parts are in the 81 Joint M3 X18 Round Head Screw

' M3 X18 Cap Screw
bag (US—-2,3,4,6) .

% Install the right

M5 X 4 Set Screw side , t00.

................................................................. Fronl Gear Box _|
' (assembly)

M3 Flange Nut

M4 X20T P Il Screw

8¢ 8 %16 ——u9 Front Shock Stﬂ}’

Bushing

M3 X10
T P Bind Screw

o The set screw will =, (Install the side
/ seat on the flat part . in the same wav.)

.E D_E- t_}-]l:}_ d.[-i‘i,"!:" geﬂr‘ 111111111111111111111111111111111111111111111111111111111111111111111111111111111111111111111111111

,Ei‘c*:l Diff, gear is assembled .
lixploded view on page 19,

- -

2% Drive Gear

( lixploded View of IFront Gearbox )

Front Gear Box
Rear Gear Box are assembled,
Center Dillerential

check again screws of each portion,

26 Sus, Plate %—\“ —' M4 xX18T PBind Screw



INSTALLATION OF FRONT SUSPENSION ARM

These parts are in the bag
(UsS—2. 4. 8) .

STAGE] ¢ Assembly of Upper Rod 5

Assemble 2 sets for
right and left,

about 8mm

At Upper Suspension (B)

M3 X3 Set Screw - 8

39 ¢ 3 Stopper - Q}

M3 Washer

\ 12 E Ring
¢t (E-2.5)
/[f';'iE Ring —-__:
(E-3) I

88 King Pin—

82 Hub Carrier {(R)—

——
_‘.--" —__-__l_-

Marked "@” on i,

60 Knuckle
Arm (R)
i[iuain;("]

(A

s King Pin-

. T |
55. Universal Swing Shaft \

\
_ __
2 E Rlnng—2.5)—@’ 6
&
\

@ I'ront Sus., Arm

* RIGHT %

¥ Assemble the lelt side
same as the right,
30 % 3 X 44 Shaft

7€ Ring(g-2.69— &~

M4 X12 Set Screw
* This is used to
adjust the cars
ground clearance,

¢ Cutting Iub Carrier)

Cut off the shaded area of the hub
carrier (R) & (l.) with a
wire cutter,

(: IFor the front,

There are o holes,

18 Front Body Mount

\
\

':3113;11)

MI3IXIOT P
Bind Screw

53. [Tub Carrier (L)

\ 5t Knuckle
Arm (L)
a

67 I'ront Gear Cover
36 ¢ 3 x 44 Shall

@ E Ring
LB =25

|

i

W ¢ 4 X64 Shaft

a0 E Ring(E-3)

* IFirst, install the I Ring
of opposite side.

INSTALLATION OF Be careful about the direction, ﬂ«l’;ii’f’i:f

FRONT SHOCK

I'hese parts are in the bag (US-2, 4, 6) .

13 Shock Pivol f\'r.::-*ﬁ/

-~ (Lelt Side... No.1)

@

* RIGHT *

#*% Install the 2 shocks of
the left side same
as the right,

Pl
S

=) (, <\
oy

o~

o

Outside ~M2.6x18T p K1 Scrow B

Inside  --M2.6X16T PRI Screw

o

MO 21944 t1ICAd NITIROY—T1R21T7'QLHTTII2

— L

@Y

41 Shock Bush
(Be attached to the radio plate,)

M3 Nylon Nut




[g] INSTALLATION OF BRAKE & COUNTER GEAR

STAGE] C Applving of Brake |,

ining 2

Allix the brake lining Lo the disk brake on both sides

with a 1nstant glue,
59 Disk Br

5t Center Diff, Exploded
Housing (A) view on

‘. page 19, (assembly) / %ﬁ:‘
\ L=

%
@ Main Chassis

— Aboul
8 mm

63 Brake Lever/

8 Brake Cam

_]ih—ﬂﬂl M3 X 3 Set Serew—&@

e
S
e

Center Diff,

T

"'\

b space/ M3 X10T PBind Screw

a

97 £ Ring (E-4)
¢ 5 %12 Washer

!
i

i

/

M3 XI18

= % i
P \ap Screw
o
.

52 Brake Stopper

1

i

STAGE 2 { Assembly of Counter Gear )

we 510 Collar

5t Counter Gear

s5¢ 5 X10 Bearing

3 Disk Brahc/

M4 X115
T P Bind Screw diff, rotates lightly.

\ ¢ 5x12 Washer

4 is the front side,

| s# Counter Gear Shaft

¢ 5 %10 Washer
™ Counter Gear Mount

M5 FFlange

Q.\\_M Nut

N Bind Screw
| 38 Center Diff, Housing (B) ; et
L
@
@
@
L
L
&
@
@
&
L
L
@
J >
el ¥ The long 3 holes are to
: Install the counter gear,

temporarily, And tighten till the center

iIi] ADJUSTMENT OF COUNTER GEAR  counter Gear
/

Spur Gear

/
/

?/ \‘i"“‘a—..___ = =

7, e —

S

By 1 o0

Adjust the backlash between the
,,//i 2 spur gear and the counter gear.
H-F"ffﬂ’

-l-'-.-'-'-'-'-

/
S

il

=177/ RE=87 7/

ey

B}‘zlll

Adjust the backlash between the
clutch bell and the counter gear,

After M (installation of engine },
adjust at 2 . )

7 Cluteh Bell



m ASSENMEBLY OF STEERING PORTION

These parts are in the bag (US—2, 4, 7) . ¢ Servo Saver Horn (A)

STAGEI a3 #6.8 Ball (silver) STAGE 3 /Ei’}{l?i?nd Screw
€ Assembly of Tie Rod B 6 Scrvo Saver Shaft (B) ‘ ,
- / ¢ 3 Washer
% Tie Rod (1) 7 E Ring (E—7) (S

r Screw in,
SCrew In / ~ R
: : ’ N v ‘ o4 Linkage Guide (A)— &b
4i¢c.8Ball I :
@ asssnaiin . <
Center lole, @

..-"""H'
s
0 Servo Saver Horn (B) <= \

68 Scrvo Saver Spring

side Rod

@-—-— 75 ¢ 6 Alumi,

Collar

fﬂ” g =

; M3 Nyvlon Nut
( First, tighten this nut tll o
the end,  And loosen till 7 E Ring(E-7) /

= 19mm—~|

ﬂI

(

)

o

BTAGE 2 | half spin, Il so can screw
the linkage guide (A) lightly,
€ Assembly of Side Rod)
Assemble 2 sets for +296.8 Ball (silver)

left and right, / T s
~"73 Tie Rod (A)

P |

—— M3 Nvlon Nul
1 Servo Saver Iorn (C)

B Side Rod-—

Screw in.

-

&

Screwin o .
: ; ST 65 SCIrvo Saver
Nﬁéﬁ 41 6.8 Ball End o

M —

© =50

Bend as shown,

{ Bending Side Rod (Actual Size Drawing) >

M4 X8 Bind Scrow

iE INSTALLATION OF RADIO SYSTEM These parts are in the bag (US—2,4,8,9) . VAT L A P S

soiled road, it 1s better to
# Use the high—torque type Lo the steering servo, put the radio cover to the

STAGE2 recerver,

STAGE |

receiver battery to the radio
plate with the strap.

ﬁp ® [Fasten the receiver and the

T P Bind Screw
fMBXlE Bind Screw *

If don't fit to the holes s
Lo install, widen holes, 14 &R ARtennd Pipe
O Plug in the connectors,
O Pass
. the antenna,
et g N~ #0 Strap (L)

| \

a7 Radio Plate

Usec the screws provided E

wilth vour radio sct. —F-
T
e
s - FEN
-~ |
" b /"

e

o Se % | | ‘f — P
7g SWitch TSSO 1 receiver switch w /J 6. Tt
& l"asten
00l U\@ (2 connector and | 15 shown
e R o O the servo connector s Be careful~. | S .
s g i ) L] ®: \1"“""'"'?‘.'- @

Route the

=R % iwough these holes, to consume the battery, 1
- . | . i . ] ""I - _-.
Switch , When the -‘“WU“;‘E 4:) Receiver Battery
| servo becomes siow,

79 Servo Fixing Post change the steering
servo with new one,

Kemove the post
carcfully,




m INSTALLATION OF REAR ASSEMBLY ¢ Installation of Rear Shock D

-f ‘ @ These parts are in the bag (US—-2,4,7,9) . M4 Flange Nut
DY ;
it ) O "' L@ m Rear Shock— é
S R
@ {,, /J\'\
j (o
| =

=

12 Center Shaft

|
P )
o Aﬁ/
' i "/l_‘-—-‘!—
0 F M4x10 Bind Screw
~ £ I ~
S C e & b -
2 < -~ @ Adjust the torque rod to fit on
the torque rod pivot by turning
the ball end,

{\\”\

® Fuel Tank Pivot

M3 X10T P Bind Screw
T~

)
="

MaxisT P Bind Screw

M3X10 Bind Screw

m INSTALLATION OF FRONT ASSEMBLY

These parts are in
the bag (US-2,4,7) .

eyt U
; €y \ = ‘
: 3 3
M3x12 IF}H Screw i; —TTTD 57 b j ) 7{ b J T —7 ¥ Bumper % X

2 __.___. * I case you purshase
% Install the left @ &5 x4  wer the bumper to
side in the "' >
same way. * s ( : = bel
AL J y: ¢ as below. x
L A (\ k2 ’“”’QC:" | M4 x 15 W
'ﬁ‘ \G -f @ = TP Bind Screw
2 0] A : :
- > ﬂ_,-""/ 4f/ -‘__' - ; :

replacement, need to

5 #67}@ (3 Radalls shorten the bumper

M4 X15T P Bind Screw : et ) s

-
- " i
-"'

@ Bumper 2 :
, 110 mm
é MA x 20 —
Ey/,> TP FH Screw

-11-— NO 3241 USA-1 NITRO-CRUSHER




(Note) If vour transmitter does not
have servo reversing, install the carb
in the opposite direction,

This illustration shows how the carb
1s installed with a radio that has
Servo reversing,

These parts are in the bag

INSTALLATION OF CLUTCH ?—? — M3 X10 Cap Screw
|

Cement with PR
rubber cement, e,

(US—-2,8,9) . /@6@
M3X25 Cap Screw _%

M3 X10:Cap Screw

W Air Cleaner

- - Strap (M)
o o~ |
- = g
#7' Manifold /g I ‘:3 - % -3% Clutch Rollar
r Bl i
g 3% Clutch Bearing Case

<t

: R AT o & G
M3 X10 Cap Screw <8 '\ ;m et the hek

T @ wrench, tighten
e Mount the carb at an angle 7= K> F&N‘ the pilot shaft
as shown, make sure il does ] firmly,
not rub on anything,

_{{(,Iuich Spring

——

96 Clutch Bell (1371)

(For ENYA Engine) B Lngine Mount

—

2 R S O_nc
Ridges Ridee

¢ 5 X10 Washer
P . Y3
2 Ridges 90 {JILI[LETWI llni;;t . \
91 M1lot Sha \
N

@—isa E Ring
S é* (E-3)
32 Clutch Shoe \\ -

6 X18 Washer

Short Distance

l.ong Distance i (For OS Engine) One Ridge

' AR
@ -

INSTALLATION OF ENGINE )
& ENGINE CONTROL SERVO

These parts are in the bag (US—-2,4, 8,9) .

Remove the air cleaner: from the

carb, be sunk into the fuel, =

Because avoid Lthe sand and e w
\

little dushes, | ! r_f:\

w Strap (M)

ui @ 38
Muftiler

\ Baflfle

8 NMuffler
| (B)

® I'or an Enva engine, cnlarge,
the openings 1 mm to the rear,

The rounded corners
~face forward,

~M4 X10 I'lange Cap Screw

M4 x 8 Bind Screw

M3 X15Bind Screw

M3X15 TP Screw

W Tank Cap

® [f using a large serve,

W Tank Scal Aluminum! - _p]acc Lhe servo spacer (4§ )
f ” Pipe \\L__,,..ﬂ-f"‘"” In between the servo
2L ? / & Md X8 liind Scrow 2 H and servo mount,
TP Ko & ’ | |
Bind Screwl ';/ M3 X10T P Bind Screw > N | N
1 , ——=M3 X157 P Bind Screw o I Ii @ Servo Spacer
- i Y
*IFucl Tank ™ Servo IMixing
__d_-_,..—--""’ Stay (A)
— Plug into receiver., —® E:E'f“ Fixing Stay
L /
oS¢l the aluminum " _ DR
pipe 10 the bottom ¢ First, install the rubber bush ) Route the servo cord |
aof the fusl tank to the fuel tank, insert the alumi, pipe, through the servo

maount,

[ e e L n. L i L AT T T YT 70 ) e



M4 X15

INSTALLATION OF RADIO PLATE

These parts are in the bag (US—2, 7, 8. 9)

Use the screw provided
with your radio set.

Bind Screw

M3 X10T P Bind Screw

— L

.
'

Servo Horn

M3 X10T P Bind Screw

Install servo horn with
servo in neutral position,

Bend the steering rod
reffering the height
of the servo,

Be careful. ...
This is not the brake rod.

® Steering R{:- =
o (Large and Long)
M3 X3 Set Screw

M4 X15T PBind Screw

l
I \\\\@ Plate Joint
I
|
|
|
I
|

'

@9+ 8 Aluminum Collar

These parts are in the bag (US—2) .

ENGINE CONTROL
LINKAGE

[llustration of carb and brake
linkage for radio with servo
A reverse,

@ Engine Control
Spring

® Engine Control Rod
M3 X 3 Set Screw

J

:
=

@ ¢ 2 Stopper

m ¢ 2 Stopper

F

Cut off excess length, L/Use the screw provided

with your radio set,

.-'-"'"-FFF

=

i Linkage Guide (B) %fﬁ

S—

Servo Horn

& \

M2 Nut ——- 1 @ Brake Rod /
Tighten the nut down tight then * /"j,
loosen one turn to allow for F i

smooth rotation on the linkage guide,

M3 X3 Set Screw

ag ¢ 2 Stopper

@n ¢ 2 Stopper

==\

I'or smoothly to operate the linkage,
bend the engine control rod (@) .

we

® [llustration of carb and brake linkage
for radio with servoreverse,
Arrange the linkage in
such a way that, when
the engine runs slowly,
OW the brake lever pushes
in the direction of the
allow and activate the
brake slightly; and when
you rev up the engine, the

brake should be disengaged

o

Sl

e Illustration of carb and
High  brake linkage for radio
with normal servo,

Arrange the linkage in
such a way that, when
the engine runs slowly,
'the brake lever pushes
in the direction of the
allow and activate the
brake slightly; and
when you rev up the
engine, the brake should
be disengaged.,

“L:\F’
' : ©

o~ @) | ®
@ " 5 :’i' @



¢ PLATE OF WIIEEL 1y
W Tire e Paint surface can be damaged by fuel, coating with fuel—resistant
material is recommended.
® As the plate portion to apply hard to put a instant glue,file il by
a sandpaper,
(Wash the applying portion of tire to remove any oil and rinse
thoroughly with clean water,)

't the tire
into Lthe

. _ - )
N / groove ‘:) @
| ESTAGEZ )J
| e | While pushing the tire out
v/ o )

— short : away from the rim put a
: drop of instant glue In

the groove of the rim in

. the location and order

¥ LEFT % i shown below,

iE CEMENTING TIRE & WHEEL
% Be careful about STAGEI

the direction of
wheel and tire,

¥ RIGHT

Make 2 pieces,
i \Wheel

Make 2 pieces,

e

=

m INSTALLATION OF TIRE These parts are in the bag (US—2,9) .

* Install the left side

Rz = i : as the right,
* KRIGHT # ) ; i} 'ﬁl,.‘;-rheel Stﬂpper P -+ o same as the rg
'z el =<0 > —
[ — 2 f"f"
i (B '
m QO Ring (L) P
¢ I'ront Y ‘ N IR
2 ™ (_\\t \
@ __..-U""Ft; ”}\@/éﬂ
w ¢ 8X16 yiL
Aluminum T~ 4 ———— i 2.6X16 Shaft
Washer . :
LRHE # 171t a dent of wheel stopper with
the shaft, And then push in,

¥ RIGHT %

st ¢ Rear " Wheel Stopper

e / w O Ring (L) .
e g ;@ ,
\\& V4 \M

| 1
I|I I‘I'l I'||l s

§
@ Whecel Stopper Hmrk/

-
k|
]
[ ]
L3
L
L
[ 3
L 2
L
L
L 7
»
[ ]
L]
L
L

Be careful about the
dirf:.-f_:tinn of tire,

A % I°it a dent of wheel
M Wheel St Roll 4 stopper with the
-' ‘heel Stopper Bo ,
. = shaft. i 2.6X16 Shall

After the glue has
dried, tighten them,

o e\ e
® Use a rubber—based gluc B ,B X16' Aluminum \ /
to the wheel bolts, asier e

k1w S o oo i d &% & =1 xllr]‘[_}ﬁ_f.ﬁtjl-'::!II:-I_} i F



Hole for Roll Bar

E]] CUTTING BODY

( on both sides 6Gpcs, ¢ Smn)
® Cut the shaded area with a round cutter, \

: T Aoow - y ]
VMake holes with a awl f"ui': shown below,

® I'inish the rough edges with ( &
a sander,
tloles for Carburetor
(¢ 3mn) AN \/
_ it
/ 7 ffﬂﬁ’wﬁ
i :
i

Asg
Shown|
below.

Holes for Rear Shock (¢ 3ma)

W
4/#"%'! ’ / // 1 il i T 7
' i
._ //////ﬂ M,w
) i
’%ﬁ // ﬂ#ff-‘f‘f’w{f g
%’:5" % / L
%ﬁﬁﬂﬁﬁﬂ”ﬂm tole for through

Uales for Trsit Shask. Antenna Pipe (¢ 6mn) s These special Laxan Scissors make ¢
._E'l' 3nm) ) . Lop Inside of the bed, «trimming bodies a breeze and the
53mm 45mm . sander comes in handy for finishing,
o the rough edges. ;
— N fi 1 : :
h . ® Round Cutter o
] ¢
[{oles for ‘ i 1 E E
E}Ud}' hi{mm 5?“ ) i "~ Center e T T"" : .
. Apcs.? 6mm ) % s
| & ) $ :
|I|'—l—l—.-n_.-__ l/d LIE-_"-— :lIIllil.illlilllll!li'l.ll:

EE PAINTING

Paint the body to a white color. m .

And paint the bed a black, bl .

Reference the piclure *No. 1841 ¢+« Imm ron Line Tabg |

of this case, e NO, 842 ¢+« | 5mm MhC :

LT i e I e L

[First wash the body to remove e NO. 1843 ¢+ 2.omm oD b | -

any oil or dirt and rinse thoroughly :Color:\White, Red :

with clean water, . Yellow, Green, :

o Blue and Black 0

g P A - [ [

Paint the inside of body. e For border »+ Black .

_ , e 04mm «++ N0.1859 .

You can oblain a color . . ——_——___}

: . 0.7mm <+« No,1860

scheme b"- Fﬂai‘::ki["lg <l pDI'T.IGH |E : ' lllii‘llillllliiiilii:
with tape then removing the

tﬂpﬂﬂ]ldpﬂ[ﬂ“ﬂg+ N R N R R E NN

, ICYOSHO WS :

Apply the lightest color last, i , i

soiveds . White,Red, Yellow,Blue, §

*Skyblue,Green,Orange, ;

; Black, Violet,FF.Orange { .

Polvca Color - el | m ;

Mask the windows from Paint ::fiﬁldi?Farllsﬂi}mﬂﬁ:fen OL‘JC’L ’

the inside with the (Kyosho) ¢ e | N

¢ 8 &0 0 00 P 0 PO P PO ORI R

Micron Line Tape,

m INSTALLATION OF CARBURETOR  These Parts arc in
the bag (L§-2,9) ,

® Dummy Air Cleaner Cm'fjt'-@
) ¥ Install in the same way, %ﬂ <
1

\

W Dummyv Air Cleaner—

\

W Dummy Carburetor

W\

|
LB
M3IK 8 TP Bind Scrow é )y
a



ASSEMBLY OF ROLL BAR @ Fog Light @ Roll Bar Back Stay (R)

These parts are in the bag (US—2, 9) S ULI0E ! P M2.6X8TP
' * H(g'::::?d pushiin, LS D RH Screw (silver)
@ I'og Light Cnvm\&@ 4\‘?\
@ Roll Bar (I) ™~ /\ @ Roll Bar (R)
T N

0 Roll Bar Back Stay
(L)

M2.6X8 TP RH Screw % Install Roll Bar Back Stay (R) & (L) first,

(silver)

{ PLATE OFF BODY PARTS )

Paint surface can be damaged by fuel,
coating with fuel —resistant material
is recommended.

% Put on the lock ring of
the right side same as
the left,

Be careful about
the direction.

e 5 Lock Ring

Push in,

INSTALLATION OF ACCESSARIES PARTS Apply instant glue

then push in.
These parts arc in the bag (US—2, 9) 11

® Door Mirror Stopper

@ Head Light Lens (R) @ TFront Grill

@ Door Mirror (R)

@ IFront Grill Stopper Q
\

‘ ’
@®-Head Light Lens : ‘ 0
L

||||||||||||

{ direction
of lens

Apply instant glue

| "& _y
then push in, X @Segil o
'./_\ M3 X 8T PDBind Screw & Dioor Wicrar: (1)
® Position Light Lens

® [nside Body

{ Back »

M3 X8TP Bind Screw

@ I'ront Shock (Plate) % NMake sh_c:aul_d
become inside,

< Mirror Scal Actual Size Drawing )

4 Cut 2 picces
SIING as “.’“‘-‘ actual 8 Rear Shock (Plate)
K size drawing,
M3X8T PBind Screw




APPLING DECAL AND INSTALLATION OF SIDE GUARD

These parts are in the bag (US—9)
{ Attention of applving the decal.) and the box.

e Cut off the decals along the cutout line with a scissors,

® Do not apply mtlddenly. C{}pvinc_e yourself U_I' the = Cut remainder of the decals.
position by trying the decals with the backing

e Paper on, =
Be careful not to have air bubbles
left. Apply it by a way of ( \H =

pushing up from the center to =8
the outside,
(Iispecialy, the largest

decal....) =~
|}
-
e
13 \ >4
N .
N ol
\q\\\\\
q D
8

% @ Double Sided Tape
8

Front W Side Guard
# Refer to page 19 (actual size drawing for cutting) .
Make 2 pieces by cutting, Apply them on both sides,

INSTALLATION OF BODY These parts are in

the bag (US—-2) .

Q)
Sl
I"C

¥ the second hr.:::lr:\

0 —% ( Before installing the body...>»

F--F—' .
ﬁ K Install the body pin in the

[ L body mounts of front
@ Body Pin and rear.

o

LA B E N E AR SN ENESNENEH-NDSS.NRHNHNJRE.

% Bend the body pins up

T at the ends.

This will allow vou to
remove them easily,

;ﬁém

i NO.3241 USA-1  NITRO—CRUSHLER




® STARTING ENGINE
STAGE]
=

S R e

C————

Plug Heat

Glow Plug
Battery
Cord

1.6V Battery for Plug Heat

[t is equipped with a high power

12 volt DC motor. It powers your
model with fast rotation and high
torque,

It will start all models such as
racing and buggy cars, air planes,

N helicopters and boats
mounted with small to

large sized
== éngines,

No. 1791

STAGEZ2

Spin the “}-"WhEElI
with the starter,

19 Rear Sus,
Upper Holder-

Side with the
mark on top.

20 Rear Bulk Tlead —

(R) |

-

\ : .

J 22 Drive Gear _ —
ﬂﬂﬂﬂﬂ — _--""-..

e

e
S
o)
N
~
i
R Y
' ~
™

— @ Rear Housi

The set screw will seat on
the flat part of Lthe drive gear
9% ¢ 8 X 16 Bearing

N
et
i
™~
~

# Be careful about
the direction,

-~

> }
G-
| / s

ng (B)

M4 XIBT P Bind Scrow

a¢ Rear Bulk Head (I.)

¢ 8X16 Bearing

. W Sus, Plate
% /{Tm: - 2810




@ EXPLODED VIEW OF DIFFERENTIAL GEARS.

. Take off @ Bevel (1)
: inorder from |l ~ @ .

e ———

M4 X 4 Set Screw
o it ¢2.6 X 16 Shaft
@ Diff, Joint 31 ¢ 8X16
e I'ront & Rear Bushing
Diff, Parts

M,
e

e Center DIff, Parts

M Center Diff, '
Joint

@@ -Center Dilf,
Spring
¢ & Washer

—

@ Diff, Case

i Bevel (

97 E Rlﬂg (E '4]

i Bevel Shaft
)

i% Bevel (S

V.

@ 2.6 X16Shaft

? 4 Washer

L) |
@{@ Bevel (8)

¢4 \Washer

® ['ront & Rear Diff
® Centler Diff,

(

J Common Parts

§2€ Ring (E-4)

b

L S2

Side
View

WE Ring

Bevel (L)

b Diff, Case
Packing

® CENTER DIFFERENTIAL
GEAR PARTS

& Spur Gear

[

4
0

S}

.................... e
) le}'. Housing DIFFERENTIAL GEAR PARTS
® Drive Bevel Gear

&
585675, Bshiss

Tilts the diff,
joint and pull
the @ .

T

............................................

.E-10)

@h Diff. Joint

M3 XI0TP
RH Screw

3
R

® S5IDE GUARD ACTUAL SIZE DRAWING FOR CUTTING

Cut off the shaded area.

"RONT

N

lllllllllllllll
...............................................
......................
|||||||||

...........................................

.................

--------------------------------------

........................................

--------------------------------------

----------------------------------------------------------------------------------------------------------------------------------

...........................................................................

.................................

lllllllllllllllllllllll
................................
............
----------------------------------------------------------------------------------------------------------------------------------------------

------------------
.............................
---------------------------------------
.....................................
..........................

10 20 30

40 50 60

70

it e e bbbt bontao bl babadtoat. 4 T 4 1 1 1 & |

80

S0 100




KEY NUMBER PARTS LIST

Key # Parts Name Q'ty Key # Parts Name Q'ty Key # Parts Name Q'ty
Shock Piston 8 (s Linkage Guide (A) 1 Differential Joint 4
E Ring (E-2.5) 32 (P, Servo Saver Shaft (A) 2 Center Diff, Joint :
Spring Holder » (B) 1 Differential Housing 2
Spring Adjuster Front Gear Cover 1 Center Diff, Housing |
Shock Ring Servo Saver Spring 1 Sus, Plate (Toe—zero) |
Shock Spring (gold) Servo Saver Horn  (A) 1 E RTn_g (E-10) 2
Shock Case 5 (B) 1 Front Sus. Upper Holder ]
Shock End v b 1 Strap (M) 3
Pressure Top E Ring (E-7) 2 Rear Shock 1
Shock Cap Tie Rod (A) 3 Servo Spacer 2
Shock Shaft # (B) 1 Rear Housing (B) 1
Shock Pivot No 1 ¢ 6 Aluminum Collar 2 Front E;‘:u?p_c;;sif}n Arm 2
# No 2 Antenna Pipe 1 Silicone Grease ]
+ Na 3 Radio Plate ] Screw Locking Compound ]
P No 4 Switch Boot ] Rear Hub (L) 1
I'ront Body Mount Servo I'ixing Post 4 Iingine Contlrol Rod ]
Rear # Strap (L) 1 Main Chassis 1
Rear Suspension Holder ¢ 8 X16 Bushing 16 Upper Suspension (C) 2
Rear Sus, Upper Holer Center Shaft Decal ]
Rear Bulk Head (L) Mount Plate Air Cleaner 1 set
’ (R) Torque Rod Pivot ¢ 4 X64 Shaft 2
Drive Gear Fuel Tank Pivot ¢ 38 Mulffler Baffle ’
Joint Bumper Drive Bevel Gear
Suspension Plate Manifold Center Diff, Spring

Rear Housing (A)

Engine Mount

Radio Cover

Rear Suspension Arm

IFlvwheel

Side Guard

Rear Hub (R)

Clutch Pin

Brake Rod

¢ 8 X16 Bearing

Pilot Shaft

Diff, Case Packing

Upper Suspension (A)

Clutch Shoe

¢ 5X10 Bearing

p (B)

Clutch Spring

¢ 5 X10 Collar

M5 X35 Shaflt

Clutch Bearing Case

Counter Gear

Rear Wheel Shaft

Clutch Roller

Counter Gear Mount

Swing Shaft

Clutch Bell (13T)

Counter Gear Shaft

Rear Shock Stay

E Ring (E-4)

Rear Bumper (Plate)

$ 3 X27 Shaft

Muffler (A)

Front Bumper (Plate)

R

® 3X44 +# + (B) Front Grill

® 4 X777 Servo Iixding Stay (A) Front Grill Stopper

E Ring (E-3) # (B) Headlight Lens  (R)
¢ 3 Stopper Tank Cap + (L)

Rear Gear Cover

Tank Seal

Position Light Lens

Shock Bush

IFuel Tank

Door Mirror (R)

¢ 6.8 Ball

Almuinum Pipe

” (L)

¢ 6.8 Ball I:nd

Rubber Bush

Door Mirror Stopper

¢ 8 Aluminum Collar

Tube

-

Roll Bar (F)

Sl S g hed i gl ped i disdisiiedlediedis S e =g s N [l ) ] N S S HOHOHSHONOHSIHONCHS.

SiSESISHENSHGHSHSHSHAYIGHEREHEHSHSHEHG [ elEHE SSRGS EHEEEHEHEHSHSHSH SIS TEITES)

N]|—=|—==lWwWlWw]|—]|—=|==|—=N]=|=|N=]—=|NN]—=]—=] == =]l=]=N|W]|—= == —

45 I'ront Housing (A) Plate Joint + (R)

16 v (B) Steering Rod Roll Bar Back Stav ~ (R)

an I'ront Bulk Head ‘R) ¢ 2 Stopper v (LD

a8 # (L) Engine Control Spring Fog Light Cover

@ |I'ront Shock Stay [Linkage Guide (13) Fog Light

0 Knuckle Arm (R) Wheel Dummy Air Cleaner Cover

& # kilers Tire an Dummy Air Cleaner

62 Hub Carrier (R) Brake Lining () Carburctor

83 4 L) U'niversal Joint @) Double Sided Tape

64 |King Pin ¢ 2.6X16 Shaft ® | Mirror Seal

3 M 3 Pivot Ball Wheel Stopper ([ Shock QOil

8 | Spur Gear O Ring (L)

& Center Diff, lHousing (A) \Wheel Stopper Bolt ([ ¢ 8 X16 Washer (Alumi,) 4
(3 # (B) Body ® | ¢ 5 lLock Ring =
&9 Disk Brake Body I’in

6 | Brake Pads Differential Case

) Brake Cam Bevel (L)

62 Brake Stopper v (S)

DIPIBIBRIGICBRICIe0e IR R e BB BIee6 00 e8%SNe 8 ISIeSI%S RSB SIBSSI SIS S DS

—
=4

| Brake | ever

12Aav:nl Sha




|  (ACTUAL SIZE DRAWING) SMALL PARTS USED IN EACH ASSEMBLY STEP (1)

ASSEMBLY OF FRONT
ASSEBEIBLY OF SHOCI{ EGEAR BOX AP E Ring{E 4) veeeees 1 @
(2)E Ring(E2.5) «e-vve 16 @ M3XI10TP g @Imm

Bind Screw
B H;‘}{-}Ll’{ Eﬂd ......... 8 @ MSX'{E Cap Scre-u.l i 4 :::: '¢' 5 :){:]Dt WHl'&'EiHhEI‘ ppppp 1

M3X18 e 2 | (G
ASSEMBLY OF REAR Round Head Screw ‘
¢ 5X12 Washer 2

GEAR BOX s - .
e Flat Head Screw

MAX15TP Bind SCI‘C‘-.’»"A[ {11 ““ Coll
A T Y %e 510 Collar: .- i
M4 X25TP 2 1 1

. = Flat Head Screw
M3X18 Cap Screw * 4 ”
= ASSEMBLY OF
ﬁm M54 S5t Seivw1. [ mSTEERING PORTION
Tiizﬁ;z Screw e m —
M3 [lange Nut ++6 ME:XESS "5 2
: Bind Screw
M4 X25T P 2 RHEY B .
gna , 0 INSTALLATION OF s 2 mmm
® FRONT SUSPENSION ARM | Bind Screw
3 Flange Nut: - 4 ([ N\
7 M3X10T P -4 (| LD M3 Nylon Nut -3 ﬁ]
Bind Screw X
@E Ring [E-2.5)-+-4 @ M3 X3 Sct Screw+2 [ | o Lifikags Guige +1 W
(A)
MG SEE S Ea) [M] M4 X12 Set Screw:- 2 mmmﬁmmm
[ﬁ}MSXE Shﬂ_ﬂ_ v D 2 E Rfﬂg(E‘EE}B @ ¢ 3 ‘ﬁ-asher ........ 4 @

AR AR | 0

BE Ring (E-3) «+»-4 5% 6 Aluminume------2
80 ¢ 344 Shaft -.....2 . _
0 i 31'M 5 X35 Shaft 2 Collar

T, T i -
Fl INSTALLATION OF REAR — SERRSCS— (55 @ |
SUSPENSION ARM 3¢ 3x27 Shaft 2 |] [ 70 Tie Rod (B)

...... T

M3IXI10TP v ] qm@ 38 ¢ 344 Shaft .- 4 MMEMM mmmw
Bind Screw 71 Tl{‘: Rod (A)e-r 2
M3 X3 Set Screw 2 [l

s R B T
M4 x12 Set Screw--2 ([ F ) ;q [[1 INSTALLATION OF
@€ Ring (£-2.9-4 (§7) 4o RADIO SYSTEM

INSTALLATION OF FRONT ..
" @ ESHOCK “&ﬁéﬁ&fm ) D

39 ¢ 3 %27 Shaft - 2 [ e R e ‘-J GO KR g e e exe

Round lHead Screw

©

GEE RING(E-3) weeeee

| Post
36 ¢ 344 E:har[ g ?gfn?rﬁﬂ;d e (]mmmm E\;‘Sg;kégg&%igl?
ane 4 X77 Shaft «2 M3 h‘\]} on Nut - @ ‘ (B) )

] 3] M3 X10 1 qm
1/:) I s M3IPivot Ball - . @W Bind Screw
J ??mm-——“- e L N {q”n,herj]

B INSTALLATION OF REAR R, - . waxio @Bﬂﬂﬂﬂ]}mﬂ]}m
SHOCK °
voexiaTe s (T [€] INSTALLATION OF MIXI0T P S i

Round Head Serew BRAI{E & COUN,-FER GEAR Bind Screw

o
M3 X15 o] ']HHIUHWHH‘HHIHIIIIHHUFLI | Ma:.l::{'|5T P il L Ti Er D
Bind Screw M3IX10TP 2 @ITJEGID Bind Screw

N Bind Screw

M3 Nylon Nut 4 @ : : | e—— . . =
@ Mq.}{'iETF 4 [‘I'\ 'l'l ‘l Md- rldﬂgﬂ \1_”: """" 2 Il
. Bind Screw o e
&M 3 Pivol Ball -~ -
@u3Pivot Ball -4 (mm 3 J [ INSTALLATION OF

1 Tie Rod (A) Bind Screw FRONT ASSEMBLY
ﬁIﬂIIEﬂIEEE M3 X12 e 2 m
Flat lead Screw

: 41 Shock Bush e 4 ot S

i M3 X 3Sct Screw1 [ M4 x20T P e

E IFlat Head Screw

| | 43¢ 6.8 Ball I'nd -..2 m | | M5 Flange Nut--- 1 d @ b oo s ﬂ'H'H"\'H‘H‘:




(ACTUAL SIZE DRAWING)

SMALL PARTS USED IN EACH ASSEMBLY STEP (2)

B INSTALLATION OF
CLUTCH

M3 %10 Cap Screw-5 |amimunmmmmm

e 1 {17 [

M3 %25 Cap Screw-1

¢ 5X10'Washer .-...0) @

¢ 6 X18'Washer----1

U ATAY

G

] INSTALLATION OF ENGINE

@E RIng(E-~3) =41

& ENGINE CONTROL SERVO.

MIXI0OTP.
Bind Screw

M3 Nylon Nut

# Rubber Bush---

s Aluminum «verevenes

Pipe

j.

®In case of large

W Servo Spacer

Il INSTALLATION OF RADIO

PLATE

M3X10T P
Bind Screw

M4X15T P
Bind Screw

M4 X15.
Bind Screw

210 O)

o (o

2 (|t

M3 X 3Set Screw | D

" Collar

e 2 Stﬂpper

@ Linkage Guide * 1

s [o] (©
0 }m
(B)
$? Brake Rod

P INSTALLATION
OF TIRE

@iy ¢ 8 xX16 Washer---4
(Aluminum)

ime 2.6X16 Shaft .--4 | |

MO Ring (L)oo 4

PK} INSTALLATION OF
CARBURETOR

M3XB8T PBind Screw+5 G:Fim

7] ASSEMBLY OF ROLL BAR

M3X15TP 6 @i T ® Steering Rod ]
Bind Screw /) M2.6X8TP (silver) =10
M3 %15 llfj- ¥ Round Head Screw Cm
Bind Screw | 69mm PE} INSTALLATION OF
Max8 @W B LINKAGE OF ENGINE ACCESSORIES PARTS
pind Screw CONTROL MIXST P ol @m
M3 X 3 Set Screw5 [ Bind Screw
wa -4 gluummmmnmu ot s 1Door Mirror .2 ©)
DRAWING OF PLASTIC PARTS WITH RUNNERS

% Do not use the shaded parts,

2 T? (©)
- [+ |
ol e l
o o o o ,1}]
o o o o G
0 o (o)
& o ‘

[ 1 10 1 1C 1 o 5 e | —
_c,‘;} () | EE0 I.':H;:l!“_'u—ir—*—l O O
C1C A CAC 2, CI2CC
1| o | s | S | N | vock [ S § S § — @
{ S | D § A | e |
1 IR 11 L T10 i |




PURCHASABLE PARTS FOR YOUR KIT

You can purchase replacement oplional parts {or your Kit,

All of the part identified by key number are usually not
available singularly, but we offer these parts in covenient

Then consull outl part guiae below,
parts you need, always use the Parts Pack Number,
[For example, if you need a King Pin
vour dealer for Kyosho Parts Pack KC—7

When referring to the

(Key # 8¢ ) ask
(King Pin) .

No. Parts Name Keyj & Q'ty )
B sw-:f; Toe—Zero Rear Plate - @ X1
FM—29 | Body Pin @ X 10
FM—73 | Pilot Shaft 6D X 1
FM-185 | Joint P X2
KC—7 | King Pin 30X 4
KC—18 | ¢ 3 Stopper 39 X10
KC—20 | E Ring(E-4) h X 4
K C—45 | Special Clutch Shoe |[#3X1 02X2
Lo—70 | Clutch Bearing GO X1 B9 X8
S0—54 | Clutch Bell (13T) o X 1
spD-—79 | Antenna Pipe 10X 5
O T-31 |M3 Pivot Ball 59 X10
OT-—38 | Silicone Grease MX2
OT-39 | E Ring(E-2.5) 2)X10
E F—38 | Strap i X 6
EF—39 | NiCd Strap B X6
CB—72 | ERing (E-3) | 3¢ x4
cBe-110 | Air Cleaner WX 1
C B-151 | Center Shaft 32X 2
FD—38 | Black Shock (L) (DBEATNBNNBINNK2 (2)X 4
TB-51 | Body Mount 19 Adadaf X1 ag anpx2
uM—84 | Side Guard X2
DA—19 | Carburetor Set M@X3 WX
DA-30 | Accessories Set HORBHO® X1 B®WE X2
D A—31 | Roll Bar Set @D @G GX1 ®X5
DA—35 | Decal (USA-—1) @ ® X1
1840 | Double Sided Tape m X1
1878 |ScrewLockingCompound X2
1901 | Ball Bearing ( 5x10) |@®X2

Optlional Spare Parts
FM=75 [Clutch Bearing Full Ball Type
FmM—82 [Clutch Bell112)
S D-53 # (127)
S D—55 # (14T )
F M-222 ’ (15T)
FM-160 |Special Engine Mount | 17S
BS~20 |Universal Joint a2 + ag
B S—65 | Fuel Tank
B Sw-1 | Drive Bevel (S) Steel
B SW-2 - (L) Steel
B SW-3 | Special Manifold OS-ENYA)
BSw-22| Flywheel 0S-21EX.OPS
B SW-48 | Custom Silencer
1961 | Shock Qil (S+ M+ H)l x 3
1953 |Sijlicone OQil (S) Viscosity 1005 C.200SC
1954 . (M) + 3005 C.400SC
1 999 » (H) * 500S C.600S C
1956 ’ (Super Hard) | Diff,

¢ 4 X10. ¢ 6 X18. ¢ 12X16.

BS—53 | Shim Set é a31s
NB—13 | Light Set Light 2 Battery Case

parts "packs’ which can be purchased separalely., To
(igure oul which parts pack vou need, lind the key number
for that part within the manual.

No. Parts Name . Key # & Q'ty
BS—3 |Sus. Holder Set 1819 5758 S Mb @D DY X1 0K X2
8S—4 |Rear Bulk lead 920 2 25 @ X 1

BS—5 | Front Bulk Head 45 48 4n ag X1

BS—6 |lL.ower Sus, Arm Set |26 8 X2

B8Ss—7 | Upper Sus. Arm Set 9 MEX 2 30 X4

BS—8 |[IFront ITub Carrier 82 33X 1

BS—9 |Rear Hub Carrier I‘ﬂt i) X 1

BS—10 | I'ront Shock E BE X1

BS—12 ll-Eu;di{:} Plate XK1 478 X4

BS—13 | Shaft Set - 135 28 X8 A1 WX 2
BS—14 | Drive Br:x:ﬂ Gear Set |22 X1

BS—16 |¢ 8 X16 Bearing W X2

BS—17 | Rear Wheel Shaft 32 X 2

BS—18 | Gear Cover 400 87 X :
B S—21 | Brake Set 39 61 B2 6T I X 1 60 G5 X 2
BS—22 | Servo Saver Set 66 68 69 70: 71 X1 65 X2 72 X4
BS—23 | Tie Rod Set X1 TEX2 24X6
BS—25 | Engine Mount 83 B8 Xm{

BS—26 | Manifold 87 X 1

B S—27 | Muffler 98 B X 1 M X2
BS—28 | Fuel Tank Set WD 0 e eg e 00 X

B S—33 | Wheel Stopper Set A g X 4

BS—35 | Diff, Case Mp X1 B X1

BS-36 | Diff. Bevel (L) X 2

B S —37 . (S) i1 X 2

BS—38 | Bevel Shaft X 2

B $—39 | Diff, Joint X2

B S—40 | Center Diff, Joint i X 2

BS—41 | Diff. Housing @ X1

B S—42 | Center Diff, Housing | &8 & X 1

B S—43 | Linkage Set 0 @ M @ @X1 WX6
BS—44 | Flywheel 89 X 1 83 X2

BS—45 | Swing Shaft 39 X2

BS—46 |¢ 6.8 Ball @2 X10

BS—47 | E Ring(E-10) i X10

BS—50 | Aluminum Collar Set |8 X1 4 19 X2

B S—51 | Main Chassis W X1

BS—52 |#2.6X16 Shaft @M X10

BS—55 | Wheel Stopper Bolt |[@® #X6

BS—20 | Universal Joint g X 2

Bs—76 | Cut Knuckle Arm 86 51 X 1

BS—77 | ¢ 8X16.Bushing Bt X 2

BS—78 | Radio Cover a5 X 1

BS—79 | Switch Boot X3

BS—80 | Shock Stay (USA—=1)| 24 3¢ 49 16 X 1 GP
BS—81 | Rear Bumper ( » ) |@ X1 GP
BS—82 | Body (USA-1) (2 X 1 GP
BS—83 | Tire (USA-1) X 2 Har dG,;__ -
BS—84 | Counter Gear Set LI @X 1

BS—85 [Counter Gear Shaft B X1

BS—86 |Counter Gear Mount |#& X1

BS—87 | Wheel (USA-1) X2 GP
BS—88 | Screw Set (USA—1) | 1 set GP




The Super Hobb

KyosSHO

R

HE FINES' RADnO CONTROL MODELS

This products is not Lo be sold in the United States. If you have purchased this product
in Lthe Uniled States, please contact Kyosho U, S, A, phone number (217) 398 — 3630,

PRINTED IN JAPAN

ACG 1T




